	The Ottawa Hospital	d'Ottawa	Eme	erge	CIAN'S OR ency Depai							
Medi	ication Allergies / Rea	actions S	Substances	or Fo	ood Allergies / Re	actions				oved		
								CPQS October 2018 DEM November 2018				
🗆 No	ne known		None kno None th		e Acutely Agitated Elderly Patient - Emergency							
Inclusion criteria (at least 1 feature that prevents medical treatment): Cautions:												
 Behavioural symptoms in older adults (age 65 years or greater) Aggression: aggressive resistance physical / verbal aggression Agitation: resistant to medical intervention Agitation: resistant to medical intervention 												
Init	Non-	Non-Medication				IV and Medication (Medication, dose, route, frequency)						
	 ✓ Utilize Non-Pharmacological Strategies to reduce agitation (see Table on reverse) ✓ Assess baseline mental /behaviour status using Ottawa 3DY 				Pharmacological Therapy – short-term management only (not more than 24 hours) AVOID ANTICHOLINERGIC MEDICATIONS (e.g. Cogentin)							
	Acquire collateral verification of mental / behavioural status				If patient is willing to take PO <u>Oral Medications</u> - START LOW, GO SLOW Ensure patient has received regular home medications before adding:							
	□ Perform initial CAM (form GER 15)				Medication	Dose/Route	jular T	Frequency	Max Dose	g.		
	If CAM negative : Assess behaviour triggers, consider a consultation with GEM			1.	Trazodone*	12.5 - 25 mg	PO	q.2-4 hr PRN	100 mg	If ineffective after 60 min, ADD		
				2.	Quetiapine*	12.5 - 25 mg	PO	q.2-4 hr PRN	75 mg	If ineffective after 60 min, ADD		
	OR 🗹 Geriatric behaviour support			3.	Lorazepam	0.5 - 1 mg PC		q.2-4 hr PRN	2 mg			
	If CAM positive : ☐ Identify potential medical causes (causes of delirium)				* Trazodone and quetiapine require 1-2 hours to reach peak serum level. Assess effectiveness after 60 minutes before adding next medication.							
	Medical management as needed.				If patient <i>refuses</i> PO Intra-Muscular (IM) Medications - START LOW, GO SLOW							
	If persistent aggressive behaviour, medication				Medication	Dose/Route		Frequency	Max Dose			
	intervention as nece		1.	Loxapine	6.25 - 25 m	g IM	q.2-4 hr PRN	25 mg	If ineffective after 60 min, ADD			
	Vital Signs:			2.		0.5 - 1 mg l		q.2-4 hr PRN	2 mg			
					Alternate IM option (NOT appropriate for patients with known or suspected Parkinson's Disease or Lewy Body Dementia):							
					Haloperidol	0.5 mg IM		q.30 min	1.5 mg			
				If none of these treatments is effective, consider procedural sedation in Resuscitation.								
Date (yy/mm/dd) Time Physicia			Physician (p	ician (printed)				Signature (Physician)				
Date (noted) Time Pr			Processed by					Signature (Nurse				
Origi	inal draft: SPO 404 (0	4/2016)		1 –	CHART	2 - PHARMACY						

Original draft: SPO 404 (04/2016)

